
2

RYOBI ELECTRIC CHAIN SAW - MODEL NUMBER RY40500

22

22

22

18
17

46

22

22

24

23

22

21

20 19

52
51

15

14

13

31 12 11

10
9

8

7
6

5

4

4

22

22

29

28

46

49
48

47

46

46

45

44
43

42

41

40

39

38
37

36

35

34

33
32

30

9

9

1

2

3

16

50

29

15

27

26

25



3

RYOBI ELECTRIC CHAIN SAW - MODEL NUMBER RY40500

	 KEY      PART
	 NO.       NUMBER 	  DESCRIPTION	 QTY

PARTS LIST

The model number will be found on a label attached to the motor housing. Always mention the model number in all correspondence regarding your
CHAIN SAW or when ordering repair parts.

	 1	 099966002001		  Guide Bar (12 in.)............................................. 1
	 2	 099966002002		  Chain (12 in.).................................................... 1
	 3	 099966002003		  Scabbard (12 in.).............................................. 1
	 4	 099966002004		  Screw (M4 x 25 mm)........................................ 2
	 5	 099966002005		  Screw (M8 x 8 mm).......................................... 1
	 6	 099966002006		  Front Handle (Right)......................................... 1
	 7	 099966002007		  Knob Assembly................................................ 1
	 8	 099966002008		  Sprocket Cover Assembly............................... 1
	 9	 099966002009		  Screw (M2.9 x 8 mm)....................................... 4
	 10	 099966002010		  Metal Plate Insert............................................. 1
	 11	 099966002011		  C-Ring.............................................................. 1
	 12	 099966002012		  Washer (Special).............................................. 1
	 13	 099966002013		  Sprocket........................................................... 1
	 14	 099966002014		  Chain Tensioner Mechanism Assembly........... 1
	 15	 099966002015		  Housing Assembly........................................... 1
	 16	 099966002055		  Guide Bar Screw (M4 x 11 mm)....................... 1
	 17	 32201155G		  Screw (M5 x 9 mm).......................................... 2
	 18	 32916131G		  Spring Washer (5 mm)...................................... 2
	 19	 33101420BG		  Gear Box Cover Assembly............................... 1
	 20	 33203420BG		  Output Shaft Assembly.................................... 1
	 21	 33202329BG		  Output Gear Assembly..................................... 1
	 22	 099966002022		  Screw (M8 x 14 mm)...................................... 27
	 23	 099966002023		  Front Handle Guard......................................... 1
	 24	 33100420BG		  Gear Box Assembly......................................... 1
	 25	 36100420BG		  Motor Assembly............................................... 1
	 26	 34115420G		  Air Block Plate.................................................. 1
	 27	 099966002027		  Front Handle (Left)........................................... 1
	 28	 099966002028		  Tension Knob................................................... 1

	 29	 099966002029		  Logo Label....................................................... 2
	 30	 099966002030		  Tension Knob Clip............................................ 1
	 31	 099966002050		  Seal.................................................................. 1
	 32	 099966002032		  Data Label ....................................................... 1
	 33	 099966002033		  Output Oil Tube................................................ 1
	 34	 099966002034		  Spring............................................................... 1
	 35	 34906159BG		  Oil Pump Assembly.......................................... 1
	 36	 099966002036		  Screw (M4 x 14 mm)........................................ 1
	 37	 099966002037		  Input Oil Tube................................................... 1
	 38	 099966002038		  Spring Filter...................................................... 1
	 39	 099966002039		  Switch.............................................................. 1
	 40	 099966002040		  Terminal Holder Assembly............................... 1
	 41	 099966002041		  Compression Spring........................................ 1
	 42	 099966002042		  Lock Off Button................................................ 1
	 43	 099966002043		  Tension Spring................................................. 1
	 44	 099966002044		  Switch Trigger.................................................. 1
	 45	 099966002045		  Warning Label.................................................. 1
	 46	 099966002046		  Washer (6 mm)................................................. 4
	 47	 099966002047		  Oil Tank............................................................ 1
	 48	 099966002048		  Gasket.............................................................. 1
	 49	 099966002049		  Oil Tank Cap..................................................... 1
	 50	 099966002056		  Safety Tip......................................................... 1
	 51	 3220205G		  Screw (M4 x 10 mm)........................................ 3
	 52	 099966002018		  Spring Washer (4 mm)...................................... 3
 	                   Not Shown:
		  099966002016		  Chain Oil (50 ml)............................................... 1
		  988000839		  Operator’s Manual............................................ 1
		  8-1-12 
		  (REV:01)

	 KEY      PART
	 NO.       NUMBER 	  DESCRIPTION	 QTY




